
Administrative Package 
Cover Page  

This file contains the following documents: 
1. Summary of application (in plain language) 

• English 
• Alternative Language (Spanish) 

2. First Notice (NORI-Notice of Receipt of Application and Intent to Obtain a 
Permit) 

• English 
• Alternative Language (Spanish) 

3. Application materials 

 

 

Portada de Paquete 
Administrativo  

Este archivo contiene los siguientes documentos: 
1. Resumen en lenguaje sencillo (PLS, por sus siglas en inglés) de la actividad 

propuesta 

• Inglés 
• Idioma alternativo (español) 

2. Primer aviso (NORI, por sus siglas en inglés) 

• Inglés 
• Idioma alternativo (español) 

3. Solicitud original 

 







 

[...]
Proposed Sludge Holding SRT: 17.75 days

Total Proposed Sludge Retention Time: 25.36 days

Solids Generated

BOD5 Removal Influent concentration = 300 mg/l

Effluent concentration = 5 mg/l

Net removal = 295 mg/l

MLSS Operating Range = 3,000 mg/l

BOD5 removed 492 lbs/day

Dry Sludge Produced 443 lbs/day

Wet Sludge Produced* 29,524 lbs/day

Wet Sludge Produced* 3,540 gal/day

Hauler: 

N/A - New 

Facility. 

Licensed 

hauler will 

be used.

Site:  N/A - 

New 

Facility. 

Permitted 

site will be 

used.*Assuming Percent Solids in Sludge: 1.5 % Solids

Peaking 

Factor

2.4

2.1

1.9

1.8

1.7

1.65

1.32

1.3

1

Process:

Conventional activated sludge process will be utilized.  Sludge will be wasted from the clarifiers to the sludge 

holding basin. Sludge will be hauled by a licensed hauler to a TCEQ registered disposal site.

15 576 8,636

365 443 161,642

7 731 5,115

14 585 8,184

4 797 3,189

5 753 3,764

2 930 1,860

3 841 2,524

TCEQ Minimum Sludge Retention Time:

Length of Sustainded 

Peak (days)

Waste Sludge 

Mass Loading 

(lbs/day)

Total Sustained 

Loading (lb)

1 1,063 1,063

Page 3 of 4



ATTACHMENT O - SLUDGE MANAGEMENT PLAN

FINAL PHASE

Dimensions and Capacities of Sludge Holding

Average Anticipated Sludge Yield: 5,310 gal/day

15 days

SRT from Treatment Basins: 7.61 days

Minimum SRT needed in Sludge Holding: 7.39 days

Prop Sludge Holding Basins: 94,254 gal = 12,600 cubic feet

Proposed Sludge Holding SRT: 17.75 days

Total Proposed Sludge Retention Time: 25.36 days

Solids Generated

BOD5 Removal Influent concentration = 300 mg/l

Effluent concentration = 5 mg/l

Net removal = 295 mg/l

MLSS Operating Range = 3,000 mg/l

BOD5 removed 738 lbs/day

Dry Sludge Produced 664 lbs/day

Wet Sludge Produced* 44,285 lbs/day

Wet Sludge Produced* 5,310 gal/day

Hauler: 

N/A - New 

Facility. 

Licensed 

hauler will 

be used.

Site:  N/A - 

New 

Facility. 

Permitted 

site will be 

used.*Assuming Percent Solids in Sludge: 1.50 % Solids

Peaking 

Factor

2.4

2.1

1.9

1.8

1.7

1.65

1.32

1.3

1

Process:

TCEQ Minimum Sludge Retention Time:

Length of Sustainded 

Peak (days)

Waste Sludge 

Mass Loading 

(lbs/day)

Total Sustained 

Loading (lb)

1 1,594 1,594

2 1,395 2,790

3 1,262 3,786

4 1,196 4,783

5 1,129 5,646

7 1,096 7,672

14 877 12,276

Conventional activated sludge process will be utilized.  Sludge will be wasted from the clarifiers to the sludge 

holding basin. Sludge will be hauled by a licensed hauler to a TCEQ registered disposal site.

15 864 12,953

365 664 242,463

Page 4 of 4



 

 

 

 

 

 

 

 

 

 

 

ATTACHMENT P 

FLOW PROJECTIONS 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



COUPLAND MUD #1 WWTP 

Attachment P - Flow Projections 

 

The Coupland Mud #1 Wastewater Treatment Plant (the WWTP) is proposing to serve approximately 

3,700 Living Unit Equivalents (LUE’s). The proposed service area consists of four (4) tracts totaling 

approximately 306-acres as summarized below.  

COUPLAND MUD #1 WWTP Service Area and Flow Summary 

 

Tract 
Area  

(acres) 

Projected 

LUEs/Acre 

Projected 

LUE's to be 

Served 

Max Flow 

per LUE 

(gpd/LUE) 

Projected Max 

Flow 

(gpd) 

 

1 51 2 102 250 25,500  

2 52 4 208 250 52,000  

3 138 4 552 250 138,000  

4 65 4 260 250 65,000  

TOTAL: 306  1,122  280,500  

 

 

The projected yearly LUE and flow connections are provided below.  

Coupland Mud #1 WWTP Yearly LUE and Flow Projection 

 

Year* 
LUEs 

Connected 

Cumulative LUE's 

Connected 

Max Monthly Flow 

(gpd) 
WWTP Phase  

2027 75 75 18,750 Interim I  

2028 100 175 43,750 Interim I  

2029 100 275 68,750 Interim I  

2030 100 375 93,750 Interim I  

2031 125 500 125,000 Interim II  

2032 125 625 156,250 Interim II  

2033 150 775 193,750 Interim II  

2034 125 900 225,000 Final  

2035 100 1000 250,000 Final  

2036 75 1075 268,750 Final  

2037 47 1122 280,500 Final  

 *Assumes permit is issued in December 2026. 



 

 

 

 

 

 

 

 

 

 

 

ATTACHMENT Q 

NEARBY WWTPs 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



© 2025 Microsoft Corporation © 2025 Maxar ©CNES (2025) Distribution Airbus DS © 2025 TomTom 

PRAIRIE CROSSING
PERMIT
WQ0015850001
(NOT AN EXISTING
FACILITY).

TERRELL
TIMMERMAN
FARMS, LP
PROPERTY
BOUNDARY

TERRELL
TIMMERMAN

FARMS, LP
WWTP

BOUNDARY

COUPLAND WSC
PERMIT AND
EXISTING/OPERATING
WWTP
WQ0014499001

TERRELL
TIMMERMAN
FARMS, LP
PROPOSED
DISCHARGE
POINT

95

95

1660

TERRELL TIMMERMANN FARMS, LP
COUPLAND MUD #1 TPDES PERMIT

ATTACHMENT Q - NEARBY WWTPS



 

301 Denali Pass, Suite #3, Cedar Park, TX 78613 | (815) 459-1260 | baxterwoodman.com 

 

July 3, 2025 

Phil Grimley - President 

Coupland Water Supply Corporation 

P.O. Box 141 

Coupland, Texas 78612 

 

Re: Wastewater Service and  

 New TPDES Permit Application for 

 Terrell Timmermann Farms, LP 

  

 

Mr. Phil Grimley, 
 

We are currently working on an application for a new wastewater treatment facility discharge permit with 

an ultimate capacity of 0.30 million gallons per day (MGD) in Williamson County. Our proposed facility will 

be located approximately 2 miles northwest of your existing WWTP site, and outside of your existing WW 

CCN and service area boundary. TCEQ requires us to contact entities with an existing permitted plant or 

existing collection system within three (3) miles of our site. Your permit WQ0014499001 with a capacity 

of 0.025-mgd is within 3 miles of our proposed facility. Please let us know if you are willing to and/or have 

the extra capacity in your facilities to accommodate this additional flow. 

 

Please respond in writing to Mike Bevilacqua at the address in the footer of this letter or e-mail a copy of 

your response to mbevilacqua@baxterwoodman.com.Thank you in advance for your prompt attention 

regarding this matter. 

 

 

Respectfully submitted, 

   

Michael Bevilaqua, P.E. 

BAXTER & WOODMAN, INC. 

CONSULTING ENGINEERS 

Texas Registered Engineering Firm F-21783 





 

 

 

 

 

 

 

 

 

 

 

ATTACHMENT R 

PLAIN LANGUAGE SUMMARIES 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



TCEQ-20972 (11/08/2024)  Page 1 of 6 
Wastewater Individual Permit Application, Plain Language Template 

 

TEXAS COMMISSION ON ENVIRONMENTAL QUALITY 

SUMMARY OF APPLICATION IN PLAIN 

LANGUAGE FOR TPDES OR TLAP PERMIT 

APPLICATIONS 

Summary of Application (in plain language) Template and 

Instructions for Texas Pollutant Discharge Elimination System 

(TPDES) and Texas Land Application (TLAP) Permit 

Applications 
 

Applicants should use this template to develop a plain language summary of your facility and 
application as required by Title 30, Texas Administrative Code (30 TAC), Chapter 39, 
Subchapter H. You may modify the template as necessary to accurately describe your facility 
as long as the summary includes the following information: (1) the function of the proposed 
plant or facility; (2) the expected output of the proposed plant or facility; (3) the expected 
pollutants that may be emitted or discharged by the proposed plant or facility; and (4) how 
you will control those pollutants, so that the proposed plant will not have an adverse impact 
on human health or the environment. 
 
Fill in the highlighted areas below to describe your facility and application in plain language. 
Instructions and examples are provided below. Make any other edits necessary to improve 
readability or grammar and to comply with the rule requirements. After filling in the 
information for your facility delete these instructions.   
 
If you are subject to the alternative language notice requirements in 30 TAC Section 39.426, 
you must provide a translated copy of the completed plain language summary in the 
appropriate alternative language as part of your application package. For your convenience, 
a Spanish template has been provided below.  
 
ENGLISH TEMPLATE FOR TPDES or TLAP NEW/RENEWAL/AMENDMENT APPLICATIONS 
Enter ‘INDUSTRIAL’ or ‘DOMESTIC’ here WASTEWATER/STORMWATER 
The following summary is provided for this pending water quality permit application being 
reviewed by the Texas Commission on Environmental Quality as required by 30 TAC Chapter 
39.  The information provided in this summary may change during the technical review of the 
application and is not a federal enforceable representation of the permit application. 

Terrell Timmermann Farms, LP (CN606063709) proposes to operate Coupland MUD #1 
Wastewater Treatment Plant (5. Enter Regulated Entity Number here (i.e., RN1########)), an 
activated sludge domestic wastewater treatment facility. The facility will be located at 
approximately 1.07 miles northeast of the FM 1600 and Highway 95 intersection, in Taylor, 
Williamson County, Texas 76574. This application is for a new authorization to discharge 
treated domestic wastewater at an average daily flow not to exceed 300,000 gallons per day.  

Discharges from the facility are expected to contain five-day carbonaceous oxygen demand 
(CBOD5), Total Suspended Solids (TSS), Ammonia Nitrogen (NH3-N), Phosphorus (P). and 
Escherichia coli. Domestic Wastewater  will be treated by an activated sludge process and the 
treatment units include a bar screen, aeration basins, clarifiers, chlorine contact basin, 
effluent filters, and sludge holding basins. 
  



TCEQ-20972 (11/08/2024)  Page 2 of 6 
Wastewater Individual Permit Application, Plain Language Template 

PLANTILLA EN ESPAÑOL PARA SOLICITUDES NUEVAS/RENOVACIONES/ENMIENDAS DE 
TPDES o TLAP 

 
AGUAS RESIDUALES DOMÉSTICAS /AGUAS PLUVIALES 

 

El siguiente resumen se proporciona para esta solicitud de permiso de calidad del agua 

pendiente que está siendo revisada por la Comisión de Calidad Ambiental de Texas según lo 

requerido por el Capítulo 39 del Código Administrativo de Texas 30. La información 

proporcionada en este resumen puede cambiar durante la revisión técnica de la solicitud y no 

es una representación ejecutiva fedérale de la solicitud de permiso. 

 

Terrell Timmermann Farms, LP (CN606063709) propone operar la planta de Coupland MUD  
#1(RN), una planta de tratamiento de aguas residuales domesticas e lodos activados. La 
instalación estará ubicada en approximadamente 1.07 miles al noreste de la interseccion de 
FM 1660 y Highway 95, en Taylor, Condado de Williamson, Texas 76574. Esta solicitud es 
para una nueva autorización para descargar aguas residuales tratadas en un volumen que no 
exceda un flujo promedio diario de 300,000 galones por dı́a.  

Se espera que las descargas de la instalación contengan demanda bioquímica de oxigeno 
carbonoso de cinco días (CBOD5), y Solidos total suspendidos (TSS), y Nitrógeneo Amoniaco 
(NH3-N), Fósforo (P), y Escherichia coli. Las aguas residuales domesticas. estará tratado por 
una planta de processo de lodos activados, y las unidades de tratamiento incluyen una 
pantalla de barra, cuencas de aireación, y clarificadores, y cuencas de contacto con cloro (o 
desinfección ultravioleta), filtros de efluentes, y cuencas de retención de lodos. . 
  



TCEQ-20972 (11/08/2024)  Page 3 of 6 
Wastewater Individual Permit Application, Plain Language Template 

INSTRUCTIONS 

1. Enter the name of applicant in this section. The applicant name should match the 
name associated with the customer number. 

2. Enter the Customer Number in this section. Each Individual or Organization is issued a 
unique 11-digit identification number called a CN (e.g. CN123456789). 

3. Choose “operates” in this section for existing facility applications or choose “proposes 
to operate” for new facility applications.  

4. Enter the name of the facility in this section. The facility name should match the name 
associated with the regulated entity number.  

5. Enter the Regulated Entity number in this section. Each site location is issued a unique 
11-digit identification number called an RN (e.g. RN123456789). 

6. Choose the appropriate article (a or an) to complete the sentence.  

7. Enter a description of the facility in this section. For example: steam electric generating 
facility, nitrogenous fertilizer manufacturing facility, etc.  

8. Choose “is” for an existing facility or “will be” for a new facility. 

9. Enter the location of the facility in this section. 

10. Enter the City nearest the facility in this section. 

11. Enter the County nearest the facility in this section. 

12. Enter the zip code for the facility address in this section. 

13. Enter a summary of the application request in this section. For example: renewal to 
discharge 25,000 gallons per day of treated domestic wastewater, new application to 
discharge process wastewater and stormwater on an intermittent and flow-variable 
basis, or major amendment to reduce monitoring frequency for pH, etc. If more than 
one outfall is included in the application, provide applicable information for each 
individual outfall. 

14. List all pollutants expected in the discharge from this facility in this section. If 
applicable, refer to the pollutants from any federal numeric effluent limitations that 
apply to your facility.  

15. Enter the discharge types from your facility in this section (e.g., stormwater, process 
wastewater, once through cooling water, etc.) 

16. Choose the appropriate verb tense to complete the sentence.  

17. Enter a description of the wastewater treatment used at your facility. Include a 
description of each process, starting with initial treatment and finishing with the 
outfall/point of disposal. Use additional lines for individual discharge types if 
necessary. 

Questions or comments concerning this form may be directed to the Water Quality Division’s 
Application Review and Processing Team by email at WQ-ARPTeam@tceq.texas.gov or by 
phone at (512) 239-4671. 

  



TCEQ-20972 (11/08/2024)  Page 4 of 6 
Wastewater Individual Permit Application, Plain Language Template 

Example 1: Industrial Wastewater TPDES Application (ENGLISH) 

The following summary is provided for this pending water quality permit application being 
reviewed by the Texas Commission on Environmental Quality as required by 30 TAC Chapter 
39. The information provided in this summary may change during the technical review of the 
application and are not federal enforceable representations of the permit application. 

ABC Corporation (CN600000000) operates the Starr Power Station (RN10000000000), a two-
unit gas-fired electric generating facility. Unit 1 has a generating capacity of 393 megawatts 
(MWs) and Unit 2 has a generating capacity of 528 MWs. The facility is located at 1356 Starr 
Street, near the City of Austin, Travis County, Texas 78753. 

This application is for a renewal to discharge 870,000,000 gallons per day of once through 
cooling water, auxiliary cooling water, and also authorizes the following waste streams 
monitored inside the facility (internal outfalls) before it is mixed with the other wastewaters 
authorized for discharge via main Outfall 001, referred to as “previously monitored effluents” 
(low-volume wastewater, metal-cleaning waste, and stormwater (from diked oil storage area 
yards and storm drains)) via Outfall 001. Low-volume waste sources, metal-cleaning waste, 
and stormwater drains on a continuous and flow-variable basis via internal Outfall 101.  

The discharge of once through cooling water via Outfall 001 and low-volume waste and 
metal-cleaning waste via Outfall 101 from this facility is subject to federal effluent limitation 
guidelines at 40 CFR Part 423. The pollutants expected from these discharges based on 40 
CFR Part 423 are: free available chlorine, total residual chlorine, total suspended solids, oil 
and grease, total iron, total copper, and pH. Temperature is also expected from these 
discharges. Additional potential pollutants are included in the Industrial Wastewater 
Application Technical Report, Worksheet 2.0. 

Cooling water and boiler make-up water are supplied by Lake Starr Reservoir. The City of 